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RTINS RE L, BhEpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

A% % 4% (Sample Description) : AU-800 43 / AU-800 ACRYLIC POLYOL
Ytk B #1 (Sample Receiving Date)  :  2010/09/28
)X A7 M) (Testing Period) : 2010/09/28 TO 2010/10/05

B 'E K (Test Requested) : MBEN 71 PART 3450514 . / To determine EN 71 PART 3 Migration of

certain elements.

A4 K (Test Results) : F#HAT—E (Please refer to next pages).
# % (Summary) : RIEE P RS, EARERFAEN 71 PART 3: 1994 (Al: 2000)Z & K.

/ Based upon the performed tests by submitted samples, the test results
comply with the limits of EN 71 PART 3: 1994 (A1: 2000).

Signed for and ohJs
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LB R R ) AR /A F | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /13 L % T 3418 TUHERE 3357 t + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)



SGS

AR mE
Test Report

FAHBBEHF R A RA 8 OO 0O O AN
YU HSING SCREEN & PAINT CO., LTD.

& 7R R T IR RIE2T05]

NO. 270, YUAN HUAN E. RD., FENG YUAN CITY, TAIWAN, R. O. C.

$EA5(No.) : CE/2010/94726 H#i(Date) : 2010/10/05 H K (Page) : 2 of 4

B2 & K (Test Results)

7] X ¥R 12 (PART NAME) No.1l : %A &% (TRANSPARENT LIQUID)
ARAR B4 PR Z &anl X ER
(Test Items) (Unit) (Method) iﬁF&ﬁﬁ (Result) Fgﬁﬁ
(MDL) No.1 (Limit)
BRM It BLAZ R EN 71 PART 3% 27 S BN ICAAZHEEN 71 PART 3:
4%3i#%# / EN 71 PART 3 1994 / With reference to EN 71
Migration of certain elements PART 3: 1994 (Al: 2000) (EN 71
& BS 5665 are identical)
> h% / Soluble Antimony (Sb) mg/kg 5 <5.0 60
Bh AP / Soluble Arsenic (As) mg/kg 2.5 <2.5 25
7~ h48 / Soluble Barium (Ba) mg/kg 10 <10.0 1000
4% / Soluble Cadmium (Cd) mg/kg | VAR JEFB AT HR TS R R K 5 <5.0 75
741 4% / Soluble Chromium (Cr) mg/kg |4 #F / ICP-AES 5 <5.0 60
W45 / Soluble Lead (Pb) mg/kg 5 <5.0 90
AR / Soluble Mercury (Hg) mg/kg 5 <5.0 60
KAl / Soluble Selenium (Se) mg/kg 5 <5.0 500
8 ﬁé(Summary) if 18 (PASS)

3 (Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. MDL = Method Detection Limit (27 3484 FRAA)
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EN 71 PART 3 5474428 [ EN 71 PART 3 Analytical flow chart

1) MFRAE : H&1E / Name of the person who made measurement: Climbgreat Yang
2) mF A FA k& E [ Name of the person in charge of measurement: Troy Chang

4 / CUT SAMPLE
#F 0.5g/Weight 0.5g

)

/e x25ml 0.07N HCI/ Add 25ml 0.07N HCI

I

RiBEZ 37TH2C 1.8 /
The water bath shakes for 374+2C 1 hour

!

BB EAFE 1/ eF /
Same temperature settlement 1 hour

!

% /[ Filtration

!

REAB ST IR T A LERK /
Reads the ICP-AES analysis data
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*% LR (End of Report) **
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